
C14              April 2024

 Index  Package / Order
 No. Part No. Reference Description

 1.   47-037474-009  Ball Guide Assembly - complete
 2.   47-031309-001  Guide Tube
 3.   47-034730-004  Plastic Tube (cover)
 4.   47-035214-004  Spacer
 5.    47-035211-000  Ball Rod Support Assembly
   5a.  47-035212-001  Pan Rod Support
   5b.  47-035213-002   Middle Holder - Ball Rod Support
 6.   11-051078-000  Hex Head Cap Screw (M10 x 40 mm)
 7.   11-051771-000  Lock Washer
 8.   11-015045-000  Hex Head Cap Screw (M10 x 30 mm)
 9.   47-035351-000  Protection Plate

 11.  11-051019-000  Hex Head Cap Screw (M10 x 25 mm)
 12.  11-051745-000  Locknut
 13.  11-051035-001  Hex Head Cap Screw (M6 x 16 mm) 
 14.  11-053602-001  Lock Washer
 15.  47-035371-004  Spacer

Ball Accelerator Guide



April 2024           C15 

Ball Accelerator Guide


